
 

  

Water Management 

ACI Asia-Pacific 
Green Airports Recognition 

2020 



Disclaimer 

 

This document consists of a summary of submissions received by Airports Council 

International (ACI) Asia-Pacific. All figures, numbers, statements, and/or any other 

information contained in this document are only indicative, intended solely for 

reference purposes, and do not necessarily represent those of airports in general. 

 

No subscriber or reader should act on the basis of any such information without 

referring to applicable national laws and regulations and/or without taking appropriate 

professional advice. Although every effort has been made to ensure accuracy, ACI 

Asia-Pacific shall not be held responsible for loss or damage caused by errors, 
[...]
Hong Kong International Airport - Implementation of Aircraft Dry Wash ............................. 27 

Kaohsiung International Airport - Water Efficiency Management ........................................ 29 

Taoyuan International Airport  - Smart water resources management  IoT system installation 

project ................................................................................................................................ 31 

 

 

  



Green Airports Recognition 2020 

II 

INTRODUCTION AND ACKNOWLEDGEMENTS 
 

The Green Airports Recognition (GAR) was established by ACI Asia-Pacific with the support of the 

ACI Asia-Pacific Regional Environment Committee (REC). The Recognition’s objective is to promote 

environmental best practices to minimize aviation’s impacts on the environment and to recognize 

ACI Asia-Pacific’s airport members who have outstanding accomplishments in their environmental 

projects. Understanding that different airports have a variety of environmental priorities, a specific 

environmental aspect is chosen as the recognition theme each year.  The theme for this year’s 

recognition is Water Management to showcase projects that aim to foster water conservation and 

prevention of water pollution. 

 

New data from the World Resources Institute (WRI) in 2019 warned that almost a quarter of the 

world’s population, many living in Asia-Pacific and the Middle East, among them  Bahrain, India, 

Jordan, Kuwait, Oman, Qatar, Saudi Arabia and United Arab Emirates, will be facing serious 

shortages in fresh water supply. The theme for this year’s recognition was selected in part in 

response to this critical warning.  

 

Secure and reliable water resources are essential to the operation of any airport. Water is needed 

to maintain food and hospitality concessions within the airport complex, operating cooling towers 

and basic amenities within the terminal area, cleaning and maintaining aircraft and maintaining 

grassed areas and landscapes. The substantial growth of aviation, especially in the Asia-Pacific 

region, has led to a significant increase in water usage by airports. Airports also generate large 

volumes of wastewater that may include contaminants. Hence, understanding sustainable water 

management practices is essential to the aviation industry.  

 

The Airports Council International’s (ACI) Policy Handbook provides directions on how airports 

should protect the scarce water resources by minimizing usage and reducing the negative impacts 

from wastewater. The handbook states that “airports should work to minimize the use of portable 

water, to process wastewater (de-icing and sewage) in the most efficient way possible, reuse of 

treated water and to manage the quantity and quality of storm water run-off.” 

 

The ACI Asia-Pacific Environmental Survey 2019 results show that water management continues to 

be one of the top three priorities. Water and wastewater management systems and measures such 

as reducing the flow setting of taps at the airports, water meters and leak detection system are 

implemented to save scarce water resources at airports in the region. Our airport members’ efforts 

are consistent with the United Nations, who in 2015 established 17 Sustainable Development Goals 

(SDGs) to promote more sustainable development around the world. Goal 6 of the SDGs calls for 

action by all countries to ensure availability and sustainable management of water and sanitation for 

all. 

 

Sixteen eligible submissions were received from member airports, representing 16% of the total 

passenger traffic in Asia-Pacific and the Middle East region. This year’s submissions showcase 

innovative best practices for wastewater treatment, water harvesting, water recycling and water 

reduction. Apart from the efforts in water management, a number of member airports also 

demonstrated their efforts in reducing the environmental impact and creating positive benefits 

through other environmental management initiatives such as implementing Green Airport 

Infrastructure, Waste Minimization and Energy Management, which were demonstrated in previous 

Green Airports Recognition.  

 

https://aci.aero/Media/2259c3f4-8016-442f-8c7a-8138ebb1eb0c/JWWLuQ/About%20ACI/Policies%20and%20Practices/2018/ACI_Policy_Handbook_Jan_2018_FINAL.pdf
https://www.un.org/sustainabledevelopment/
https://www.un.org/sustainabledevelopment/
https://sustainabledevelopment.un.org/sdg6


Green Airports Recognition 2020 

III 

The submissions were reviewed by a panel of judges comprising: 
  

• Mr. Christopher Surgenor, Editor/Publisher, GreenAir Online  
• Dr. Panagiotis Karamanos, Aviation Environmental Consultant 
• Mr. Christopher Paling, Senior Lecturer in Environmental Management, Manchester 

Metropolitan University 
• Ms. Juliana Scavuzzi, Senior Manager, Environment, ACI World 
• Mr. Stefano Baronci, Director General, ACI Asia-Pacific 

 
We would like thank all judges for their expertise and valuable time.  
 
After collective assessment with eight relevant criteria, the panel of judges recognised the 
following airports:  
 
Over 35 million passengers per annum: 

• Platinum – Taoyuan International Airport 

• Gold – Indira Gandhi International Airport 

• Silver – Chhatrapati Shivaji Maharaj International Airport 
 

Between 15 to 35 million passengers per annum: 

• Platinum – Rajiv Gandhi International Airport 

• Gold – Muscat International Airport 

• Silver – Kempegowda International Airport 
 

Less than 15 million passengers per annum: 

• Platinum – Kaohsiung International Airport 

• Gold – Adelaide Airport 

• Silver – Sharjah Airport 
 
The outstanding work of the above nine airports plus other submissions are summarized in this 
publication to promote best practice sharing.  
 

It should be emphasized that all airports in this publication deserve to be recognized because 

of their commitment to Water Management and willingness to share their stories with the airport 

community, fully reflecting the objective of this Recognition. 

  



Green Airports Recognition 2020 

IV 

ACKNOWLEDGEMENT OF ALL PARTICIPATING AIRPORTS  
 

  



Green Airports Recognition 2020 

1 

WASTEWATER TREATMENT 
 

Kuala Lumpur International Airport 
Effluent Water Quality Standard at Sewerage Treatment Plant KLIA 

A joint venture project between Mitsui Fudosan and Malaysia Airports Holding Berhad (MAHB) 

to build a Mitsui Outlet Park (MOP) Kuala Lumpur International Airport (KLIA) Sepang shopping 

mall. The mall’s KLIA Sewerage Treat Plant (STP) is one of the inclusive developments under 

MAHB. This plant is designed as Sequential Batch Reactor (SBR) System with treatment 

capacity of 5000 Population Equivalent (PE). The effluent will be discharge at Sungai Labu, 

Sepang, Selangor. This facility is managed under Utilities & Environmental (U&E) Unit, Malaysia 

Airports (Sepang) Sdn Bhd. The scope of civil and structural airside facilities within the purview 

of the Utilities & Environmental Unit covering area of KLIA 10km by 10km perimeter are Water 

Reticulation, Sewerage, Solid Waste Management and Pest Control Management. 

The performance monitoring activities of STP KLIA are conducted daily through in-situ sampling 

analysis. Through the monitoring yield with improvement possibility and in line with 

recommended range of Environmental Quality Act (EQA) 1974 requirement. U&E unit 

recognized the potential improvement towards the STP system which improve the quality of 

discharge water, aquatic life and flora fauna. Rectification of aeration process at SBR tank is an 

innovative approach brings improvement strategy of performance and its impacts in terms of 

generate financial saving, cost avoidance, defect reduction, efficiency reboots, stakeholder 

engagement and environmental sustainability. A total of 99.9% cost saving that translate to USD 

574K per year had been achieved which contribute efficiency of maintenance clogging activity 

at SBR with 100% improvement. It also can contribute to 9,015kgCo2/year carbon emission 

reduction as using recycle tube diffuser, logistic and electricity reduction. 

 

This project replication to other MAHB’s Airports is vital to ensure the planning the environmental 

consciousness to continue and contribute to event more cost savings and cleaner water 

discharge.  

 

 

  



Green Airports Recognition 2020 

2 

Project Graphics 
 

 

 

 

 

 

 

 

 

Material Sample of tube diffuser from SBR Tank Process installation of modified tube diffuser 

 

    

 

 

Quality in SBR Tank changed, from septic 

color (black) to normal color (green it proved 

that aeration process completed in SBR Tank 

 

Significant water before and after improvement 
Significant STP outcome before & after 

improvement 

 

 

 

After Improvement 

 

Before 

Improvement 

 



Green Airports Recognition 2020 

3 

WASTEWATER TREATMENT 

 

Sharjah Airport 
NEW Sewage Treatment Plant Project  

at Sharjah Airport 

 

The new Sewage Treatment Plant (STP) at Sharjah Airport with an average capacity of 3,000 

m3/day has been constructed by METTITO (the Contractor) under the Design & Build Lump 

Sum Contract with a total cost of AED: 30 million. The project was started on 18/02/2018 and 

completed on 1/06/2019.The project was initiated with an objective to meet the future demand 

for an STP with increased capacity due to Airport expansion and adapt more environment 

friendly and efficient technology in sewage treatment. STP is designed with two separate 

streams, each with an average capacity of 1,500 m3/hour. Inlet Headwork’s, Drum Screens, 

Anoxic Tank, Aeration Tank and Membrane Bio-Reactor (MBR) are two streams (2 x 50%), 

whereas Belt Filter Press, Odor Control Unit is one unit (1x100%). The treatment plant is 

designed to achieve Treated Sewer Effluent (TSE) standard for unrestricted irrigation as per 

Sharjah Municipality regulations. The plant technology is based on Membrane Bio-Reactor 

(MBR).  

Below are the treatment stages: 

• Pretreatment Stage:  

This is primary stage, which includes screening and grit removal from the raw sewer that is fed 

into the STP as discharge out of the Sharjah Airport expansion; 

• Biological stage:  

This is the second major stage, which consists of Biological treatment for removal of pollutant, 

i.e. BOD, COD and Nitrification/DE nitrification; 

• Sludge handling and dewatering stage: 

As a final stage, the surplus sludge is removed and dewatered as per Sharjah Municipality 

standards. 

• Design Flow / Capacity of Plant 

STP is designed for average flow of 3000 m3/d. The process design flow capacity is 

summarized in Table below. 

Table: Process Design Flows to STP: 

Parameters Values Unit 

Average Daily Flow (ADF) 3000 3 m /d 

Peak flow factor 1.4  

Average hourly flow (PF) 125 3 m /h 

Peak flow (PF) 175 3 m /h 

Number of Process stream 2 Nos 



Green Airports Recognition 2020 

4 

Project Graphics 

 
 

New Sewage Treatment Plant and tank The Sewage Treatment Plant 

 

 

Storage tank for treated sewage effluent(TSE) Project Drawing 

 



Green Airports Recognition 2020 

5 

WATER HARVESTING 
 

Indira Gandhi International Airport (IGIA) 
Evaluation of Watershed and Water Management  

at IGIA using WATSCAN tool 

 

 

 

Safeguarding water and ensuring its availability in sufficient quantity and quality is imperative 

for sustained Airport operation and ensure sustainable management of water for the 

surrounding communities in its region  

 

DIAL adopted a comprehensive evaluation for the Airport watershed to scientifically assess 

water resource availability and thereby identifying appropriate strategies that addresses risk and 

resource challenges. This evaluation was done using Water Planning & Assessment Tool  

(WATSCAN), which is IT driven, Geographic Information System (GIS) and Remote Sensing 

based decision support system developed by Confederation of Indian Industry (CII) that links 

satellite information, on-ground databases and processes information (spatial and temporal) 

carried in millions of pixels on GIS platform. This has enabled DIAL to- 

• Assess water resource availability 

• Identify water risk and factors that affect water availability 

• Prepare climate change adaptations and water security plan 

• Adopt water management initiatives 

• Community and stakeholder awareness 

• Planning with government authorities for better water resource management  

 

The evaluation has further validated the effectiveness of the measures adopted towards water 

management at IGIA. It also enabled DIAL to plan new initiatives to improve water security for 

its region. DIAL has installed > 300 rainwater harvesting structures that recharge >65% of 

DIAL’s overall annual water consumption, more structures are being added with an objectives 

of increasing the recharge potential to 100% and make IGIA water positive. Water efficient 

fixtures, sensor based drip irrigation, cooling tower water management through improved cycle 

of concentration, adoption of green infrastructure elements such as open pavers, porous turf 

etc., 16.6 million litres per day (MLD) sewage treatment plant and reuse of treated water are 

some the key initiatives implemented. These measures has led to reduction of specific water 

consumption (L/pax) from 61 in 2010-11 to 30 in 2018-19. The initiative of DIAL was also 

recognized by CII in Water Management Summit 2019, as DIAL received the “Winner” for its 

efforts towards water management. 

 

  



Green Airports Recognition 2020 

6 

Project Graphics 

 

 

Water Generation in the DIAL Micro 

Watershed 

Water Accumulation in the DIAL Micro 

Watershed – Normal Rainfall Year 
  

Potential locations for groundwater recharge 

in the DIAL watershed 

Specific water consumption of IGIA (Achieved 

more than 50% reduction) 

  



Green Airports Recognition 2020 

7 

WATER HARVESTING 

 

Kempegowda International Airport 
Water Conservation Action to Drive  

Sustainable Water Management 

 

We at Kempegowda International Airport, Bengaluru (KIAB) are sensitive about setting a 

benchmark in sustainable water management & operations. With our outreach programs, we 

support various environmental & community initiatives. Considering the high stress on drinking 

water, high focus is to drive sustainable water management within KIAB & the adjoining region, 

as a long-term strategic objective, driven using optimization, recycling, capture & reuse.  

 

Airport operations impact water availability in the region as we support 33-35 Mppa, consuming 

fresh water. Operations at the airport can impact quantity & quality of water due to generated 

solid waste, liquid waste, emissions, also construction & maintenance activities. Action plans 

implemented by KIAB will drive strategic goals leading to achieve sustainable water 

management enhancing access to safe drinking water and safe sanitation. 

 

Reduction efforts include adaptation of technology & innovations in water management such as 

low flow fixtures, pressure-based leakage monitoring, water balance, IEC, training etc. 

 

Sewage treatment plant (activated sludge process) has been upgraded with Sequential Batch 

Reactor (SBR) of 1.5 million litres per day (MLD) capacity to meet the increased sewage 

generation of 2.5 MLD. As a part of Phase II expansion of Terminal 3 MLD SBR technology is 

under implementation with reverse osmosis (RO) and ultrafiltration (UF) for upcycling 

applications. 

 

In the 1st phase of the project roof top harvesting, recharge pits and recharge wells (315 no’s) 

were installed. Currently we are developing Rainwater Harvesting Ponds, roof top harvesting, 

watershed management, which includes Installation & real time monitoring of water quality in 

the distribution systems, water table depth, surface & groundwater, flood level, weather, storm 